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Tenaris

CERTIFICADO DE PRUEBAS EN FABRICA Number/Namero Page / Pagina:

04028426 1/6
pate/Dia:  09/12/2004

Tubos de Acero de México, S.A.
Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697} Veracruz, Ver. México
(52) 229 989 1100 tel

(52) 229 989 1120 fax

Customer / Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
070461/02
JManutacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Exremos. NORMAL BEVEL
API SL/ASTM A106/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
|Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 36 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 5.50 MM 5.50 / 7.00 MTS 7.43 KG/M
2_3/8 X 0.218 INCH 18.00 / 23.00 FT 5.02 LB/FT
| TENSILE TEST / ENSAYOS DE TENSION |
Specimen condition Specimen dimensions Test Y.S. UTS. Y.S.
Condicion de la probeta Dimensiones de la probeta temp Unit / Unidad Unit / Unidad / Elongation
HeatNe | sample N[ Ls Type Size Temp. [RG/MM2 KG/MM2 uTS Alargamiento
Colada N° f Muestra N° Tipo Ori Tamario de
mm lensayo Required/Requerido Required / Requerido Required §% in 2 inches
TMin: TMin: Min % =
TMax: TMax:
—_.Zm:” LMin: Max Obt.
°C LMax: LMax: %
32736 |435245|c/B REC| L | 19.80 x 5.31 TA 34.69 47.97 0.72 37.00
32736 [|435266|C/B REC| L | 19.92 x 5.56 TA 34.35 47.66 0.72 36.60
32736 |435267|C/B REC| L | 19.96 x 5.61 TA 34.15 48.03 0.71 36.60
34269 |451647|C/B Rec| L | 18.47 x 5.14 TA 38.12 51.71 0.74 37.00
34269 |451648fC/B Rec| L | 18.91 x 5.21 TA 36.50 50.38 0.72 36.60
34269 |451686fC/B Rec| L | 19.09 x 5.49 TA 35.62 49.81 0.72 36.60
34269 |451687]c/B Rec| L ] 19.02 x 5.21 TA 36.58 51.09 0.72 37.20
Ls: L tion of the ple / L lizacién de la C/B: Body / Cuerpo RAJ: Upset / Recaique Rec: Strip specimen / Rectangular
Cii: Round bar specimen / Cilindrica Ori: Orientation / Orientacién L: Long It | T: Transverse / Transversal
TA: Room Temp I/ Temp A EUL: Extension Under Load Methad UTS: Ultimate tensile strength / Resistencia Max: Maximum / Méximo
Obt: Obtained / Obtenido Y.S.: Yieid strength / Fluencia LMin: Logitudinal Mii / Minimo Longitud LMax: Longitudinal Maximum / Méximo Longitudinal
TMin: Transverse Minimum / Minimo Transversal TMax: Transverse Maximum / Méximo Transversal Min: Minimum / Minimo
This is to certify that the prod il here in were sampled, tested, and/or i in with the ificati and meels the requirements in all respects. This i is issued by a 1. system and it i valid with electronic signaturs. On the original certificate the trade-mark green coloured
"Tenarig' is stamped. In case the owner of the original certiticate would reiease a copy of it, he must attest its conformity to the originai one, taking upon himseift the responsability for any unlawful or not allowed use. Any ion and/or faisitication will be subsj to the faw.
This certificate is not a declaration of origin nor may it be used as a declaration of origin.
Este documento certifica que los itos aqui fueron y/o inspeccionados de acuerdo con la ificacion de ia y sati los i imientos. Este ifi se emite I un sistema i y es valido con firma electrénica. En el certificade original el iogotipo
Tenaris (verde) estd impreso en la hoja. En caso da que el poseedor del cerificado entregue una fotocopia del mismo, debera garantizar la conformidad con el original, y se hace responsable por cualquier uso itegal o indebido. Cualquier alteracién y/o falsificacion serd sujeta a la ley.
Este certificado no es, ni puede ser usado, como una declaracion de origen. _ DICA 777 04 0
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] Tubos de Acero de México, S.A.
qm =m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Nimero Page / Pagina: ) 2 e 1130

(52) 229 989 1120 fax
04028426 2/6
DateDia:09/12/2004

Customer/ Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
070461/02
JManufacture Process/ Praceso de fabicacion. Product Type / Tipo de producto. Surtace / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Jstandard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API 5L/ASTM Al106/ASME SA106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 36 Pcs/pz {Nominal Weight / Peso Nominal
60.30 X 5.50 MM 5.50 / 7.00 MTS 7.43 KG/M
2_3/8 X 0.218 INCH 18.00 / 23.00 FT 5.02 LB/FT
HARDNESS TEST / ENSAYOS DE DUREZA |
Superficial Hardness / Dureza superficial. | . ’
—’ External/ Extema
. HeatN° Sample —c== Unidad: BHN
Colada N° | Muestra N° Ls JReq. Min: Req. Max:
Resuit /Resultado
32736 |435245 |C/B ) 141
32736 |435266 |C/B 141
32736 |435267 |C/B 141
34269 |451647 |c/B 135
34269 |451648 |C/B 131
34269 |451686 |C/B 128
34269 1451687 |C/B 124
le / L lizacién de la C/B: Body / Cuerpo RAU: Upset/ Recalque Req: Required / Requerido —
Max: Maximum / Méximo
TECHNOLOGICAL TEST / ENSAYOS TECNOLOGICOS ]
Heat N° ple N° Bend Test
Colada N° §|_Muectra N° Ensayo de Curvado
32736 |435245 |GOOD/BUENO .
32736 |435266 |GOOD/BUENO
32736 |435267 |GOOD/BUENO
This is to centity that the prod: here in were sampled, tested, and/or i in with the d and meets the requirements in all respects. This certificate is issued by a computerized system and it is valid with electronic signature. On the originai certificate the frade-mark green coloured
‘Tenaris' is stamped. In case the owner of the original certificate would release a copy of it, he muat attest its cordormity to the originat one, taking upon himselft the responsability for any unlawful or not allowed use. Any ion and/or talsification will be subj to the law.
This certificate is not a declaration of origin nor may it be used as a declaration of origin.
Esie documento certifica que los productos descritos aqui fueron yio il i de acuerdo con la ificacion de ia y sati los i querimis Este ifi se emite medi un sisterna i y es valido con firma electronica. En el certificado original el logotipo
Tenaris (verde) est4 impreso en la hoja. En caso de que e del gue una pia del mismo, deberd garantizar la corformidad con el original, y se hace responsabie por cualquier uso ilegal o indebido. Cualquier alteracion yfo falsificacion serd sujeta a la lay.
Eate certificado no es, ni puede ser usado, como una declaracién de origen. — DICA 777 04 0




Tubos de Acero de México, S.A.

q -
m:m q_m Km 433.7 Carr. México-Veracruz
Via Xalapa

(91697) Veracruz, Ver. México
(52) 229 989 1100 tel

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: (52) 229 989 1120 fax

04028426 3/6
Date/Dia:  09/12/2004

Il

Customer/Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - tem N° Customer’s Reference / Referencia del cliente Manufacturer’s Works Order N° / Confirmacion de Venta
070461/02

Manutacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL

API SL/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL ’

Dimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 36 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 5.50 MM 5.50 / 7.00 MTS 7.43 RG/M

2_3/8 X 0.218 INCH 18.00 / 23.00 FT ) 5.02 LB/FT

TECHNOLOGICAL, TEST / ENSAYOS TECNOLOGICOS ]
Heat N° Sample N° Bend Test

Colada N° § Muestra N° Ensayo de Curvado
34269 ]451647 |GOOD/BUENO

34269 [451648 |GOOD/BUENO
34269 1451686 }GOOD/BUENO
34269 ]451687 ]GOOD/BUENO

CHEMICAL COMPOSITION / COMPOSICION QUIMICA.

Composition, % / Composicién %
[+ Mn Si Cr Mo S P Ni v Cu Al Sn As Nb Ti Ca N
X100 X 1000 X 10000
Heat H Max
Colada Min
Sample N° [P Max|
Muestra N° Min
32736 H 12 109 25 3 2 1 13 21 2 47 28 3 2 1 2 16 1 32
435245 P 12 106 24 3 2 1 14 19 2 48 31 2 1 1 3 15 1 31
435245 P 12 106 24 3 2 1 14 18 2 47 26 2 1 1 4 17 1 35
435266 P 12 106 23 3 2 1 14 18 2 47 29 2 1 1 3 14 1 35
435267 P 13 106 24 3 2 1 14 21 2 46 26 2 1 1 3 15 1 32
34269 H 12 112 25 4 2 1 15 37 2 78 19 6 6 1 2 15 1 49
451647 P 12 112 25 4 2 1.1] 14 35 2 79 20 6 [ 1 2 14 1 45
This is to certify that the products described here in were manufactursd, sampled, tested, and/or insp in with the icatic and meets the requirements in afl respects. This ifi isissued by a ized system and it is valid with electronic signature. On the original certificate the trade-mark green coloured
‘Tenarig' is stamped. In case the owner of the original certiticate would release a copy of it, he must attest its conformity to the original one, taking upon himselft the responsability for any unfawfut or not allowed use. Any ion and/or faisification will be subj 1o the law.
This certificate is not a dectaration of origin nor may it be used as a declaration of origin.
Este documento certifica que los itos aqui tueron yio i de acuerdo con la ificacion de ia y sati los i imientos. Este ifik se emite i un sistema i y es vélido con firma electronica. En el certificado original el logotipo
Tenaris (verde) est4 impreso en la hoja. En caso de que el del it egue una pia del mismo, deberd garantizar la corformidad con el original, y se hace responsabie por cuaiquier uso ilegal o indebido. Cualquier alteracion ylo talsificacion sera sujeta a la ley.
Este cerificado no es, ni puede ser usado, como una daclaracion do origen. — DICA 777 04 0




[

n Tubos de Acero de México, S.A.
qm:m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Ndmero Page / Pagina: 52) 32 om0 110 el

(52) 229 989 1120 fax
04028426 4/6
Date/Dia: - 09/12/2004

Customer /Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacion de Venta
070461/02
JManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
API S5L/ASTM Al106/ASME SA106/ASTM A53 B/X42 PSL1 BISELADO NORMAL !
Joimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 36 Pcs/pz Nominal Weight / Peso Nominal
60.30 X 5.50 MM 5.50 / 7.00 MTS 7.43 KG/M
2_3/8 X 0.218 INCH 18.00 / 23.00 FT 5.02 LB/FT
CHEMICAL COMPOSITION / COMPOSICION QUIMICA.
Composition, % / Composicién %
c Mn Si Cr Mo s P Ni v Cu Al Sn As Nb Ti N
X 100 X 1000
Heat H Max )
Colada Min
Sample N° P Max|
Muestra N¢ Min
451648 P 12 113 25 4 2 1 14 34 2 78 20 7 7 1 2 15 1 46
451686 P 12 111 26 4 2 1.1] 14 35 2 - 11] 20 7 6 1 2 15 1 51
451687 P 13 112 27 4 2 1.1§ 14 53 2 98 20 8 7 2 2 18 1 39
H: Heat/ Colada P: Product / Producto

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

——
FABRICADO POR SIDERCA.
PROCESO DE ACERACION.

FABRICACION DE ACERO: FUNDICION POR ARCO ELECTRICO Y COLADO CONTINUO - ACERO CALMADO AL ALUMINIO.

LA PRACTICA DE AFINO EN EL HORNO - CUCHARA INCLUYE UNA INYECCION FINAL DE UNA VARILLA DE SILICIURO DE CALCIO PARA OBTENER UNA FORMA GLOBULAR DE E
VENTUALES MICROINCLUSIONES ’

MATERTAL LIBRE DE CONTAMINACION POR MERCURIO.
PROCESO DE LAMINACION.
FABRICACION DE TUBO: LAMINADO EN CALIENTE Y SIN COSTURA.

-

This is to certify that the products described here in were manufactured, sampied, tested, and/or il in with the ificati and meets the

in alt respects. This certificate is issued by a computerized system and it is valid with electronic signature. On the original certificate the trade-mark green coloured
‘Tenaris' is stamped. In case the owner of the original certificate would release a copy of it, he must altest its conformity to the originat one, taking upon himselit the responsability for any uniawtul or not allowed use. Any ion and/or falsification will be subsj; 1o the law.
This certificate is not a declaration of origin nor may it be used as a declaration of origin.

Este documento certifica qus los p! aqui fueron y/o inspeccionados de acuerdo con fa ificacion de ia y satisf: los i equerimi . Este
Tentaris (verde) ests impreso en la hoja. En caso de que el del it entregue una

se emite i un sistema i y es valido con firma electrénica. En el certificado original el logotipo
pia del mismo, debera garantizar la conformidad con el original, ¥ 88 hace responsable por cualquier uso ilegal o indebido. Cualquier alteracién ylo falsificacién serd sujeta a la ley.

Este certificado no es, ni puade ser usado, como una declaracion de origen. B _ DICA 777 04 oi.
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Tubos de Acero de México, S.A.

q -
m:m q-m Km 433.7 Carr. México-Veracruz

Via Xalapa
(91697) Veracruz, Ver. México
. 3 (52) 229 989 1100 tel
CERTIFICADO DE PRUEBAS EN FABRICA . Number/Niimero Page / Pagina: (52) 229 989 1120 fax
04028426 5/6
Date/Dia:  09/12/2004
Customer /Cliente:. PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - ltem N° Customer’s Reference / Referencia del cliente Manufacturer's Works Order N° / Confirmacién de Venta
070461/02
Manufacture Process/ Proceso de fabicacion. TProduct Type / Tipo de producto. Surface / Superficie.
SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED
LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO
Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. Ends / Extremos. NORMAL BEVEL
—PUH 5L/ASTM Al06/ASME SA106/ASTM AS53 B/X42 PSL1 BISELADO NORMAL
Joimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 36 Pcs/pz Norminal Weight / Peso Nominal
60.30 X 5.50 MM 5.50 / 7.00 MTS . 7.43 KG/M
2_3/8 X 0.218 INCH 18.00 / 23.00 FT 5.02 LB/FT

SUPPLEMENTARY INFORMATION / INFORMACION SUPLEMENTARIA

CONTROLES .

CONTROL VISUAL Y DIMENSIONAL: SATISFACTORIO.

CONTROL NO DESTRUCTIVO (C.N.D.) : SATISFACTORIO.
CONDICIONES DEL MATERIAL.

NO REPARADO POR SOLDADURA.

LA DUREZA CUMPLE CON LA NORMA NACE MR 01-75 ULTIMA EDICION

NORMAS .

CERTIFICADO DE ACUERDO CON: EN 10204 3.1.B/95 - ISO 10474 3.1.B/92.

EDICION DE LA NORMA
EDICION DE LA NORMA
EDICION DE LA NORMA
EDICION DE LA NORMA
EDICION DE LA NORMA
OBSERVACIONES.

TRATAMIENTO TERMICO: DIRECTO DE LANINACION.

PRESION DE PRUEBA HIDRAULICA: 207 kPa*100 = 3000 PSI (5 seg.).
METODO DE INSPECCION: E.M.I. LONG. (EXT.) NOTCH 5%,
PROTECTOR EXTERNO: MC-PLASTICO CERRADO NO LIFTABLE.

TANSA REF: 497070

ASME SA 106/01.

NACE MR-01-75 ULTIMA EDICION.
API 5L, 42° Edition 2000.
ASTM AS53/02.

ASTM A106/02a.

This ia to centily that the prod: here in were sampied, tested, and/or in with the icati ol d and meets the requirements in all respects. This certificate i issued by a computerized system and it is valid with electronic signature. On the original ceriificate the irade-mark green coloured
“Tenaris' is stamped. n case the owner of the original certificate would release a copy of i, he must aftest ite conformity to the original one, taking upon himselft the responsability for ary unlawful or not allowed use. Any ion and/or falsification wifl be subj to the law.

This certificate is not a daciaration of origin nor may it be used as a declaration of origin.

Este documento certifica que los productos descritos aqui fueron p y/o inepeccionados de acuerdo con la ik de iay los imi Este ifi se emite i un sistema i y es vélido con firma electrénica. En el certificado original el logotipo
Tenaris (verde) estd impreso en ia hoja. En caso de que el del ifi gue una ia del mismo, deberd garantizar la corformidad con el original, y se hace responsable por cualquier uso ilegal o indebido. Cualquier aiteracién ylo falsificacion serh sujela a la ley.

Este cartificado no es, ni puede ser usado, como una declaracion de origen. _ DICA 777 04 0
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] Tubos de Acero de México, S.A.
qm:m q-m Km 433.7 Carr. México-Veracruz
Via Xalapa
(91697) Veracruz, Ver. México

CERTIFICADO DE PRUEBAS EN FABRICA Number/Numero Page / Pagina: esdesiiiotiy

(52) 229 989 1120 fax
04028426 6/6
Date/Dia: 09/12/2004

Customer /Cliente: PLESA ANAHUAC Y CIAS, S.A. DE C.V. Customer’s Order / Cliente Orden - Item N° Customer’s Reference / Referencia del cliente Manutacturer's Works Order N° / Confirmacion de Venta
070461/02

JManufacture Process/ Proceso de fabicacion. Product Type / Tipo de producto. Surtace / Superficie.

SEAMLESS HOT ROLLED LINE PIPE SEAMLESS VARNISHED

LAMINADO EN CALIENTE SIN COSTURA CONDUCCION BARNIZADO

Standard or Specification / Normas o especificaciones. Steel Grade / Grado de acero. |Ends / Extremos. NORMAL BEVEL

API 5L/ASTM Al106/ASME SAl106/ASTM AS3 B/X42 PSL1 BISELADO NORMAL
[oimensions / Dimensiones. Length / Longitud. Quantity / Cantidad. 36 Pcs/pz Nominal Weight / Peso Nominal

60.30 X 5.50 MM 5.50 / 7.00 MTS - 7.43 RG/M

2_3/8 X 0.218 INCH 18.00 / 23.00 FT 5.02 LB/FT

TAMSA QUALITY DEPARMENT SIGNATURE

CHIEF OF QALITY CERT “ATION Drg™
RESPONSABLE Dt P 7 I6N DE C¥DAD

Quality System Certified
N° 110950

This is to cestify that the prodi here in wore sampled, teeted, and/or i in with the

and meets the requirements in all reepects. This ifi isissued by a
‘Tenaris' is stamped. In case the owner of the original certificate would release a copy of it, he must attest its conformity to the original one, taking upon himselft the responsability for any unlawful or not allowed use. Any

system and it is valid with electronic signature. On the original certificate the trade-mark green coloured

ion and/or falsification will be subj 1o the law.
This certificate is not a declaration of origin nor may it be used as a declaration of origin.
Este documento certifica que los itos aqui fueron yio de acuerdo con la ificacion de ia y sali los i erimi Este i 90 emite i un sistema ¥y 86 vélido con firma electrénica. En el certiticado original of logotipo
Tenaris (verde) aeté impreso en la hoja. En caso de que el del Que una ia del mismo, deberd gamntizar la conformidad con el original, y se hace responsable por cualquier uso flegal o indebido. Ci i i6n yio sord sujeta a la ley.

Este certificado no es, ni puede ser usado, como una declaracidn de origen.

[ ocazrroad)




